

times per day for 26 to 38 kg. 500 mg naproxen equivalent to 550 mg naproxen sodium. [OTC Generic/Trade (Aleve): Tabs, immediate-release 200 mg. OTC Trade only (Aleve): Caps, Gelcaps, immediate-release 200 mg. Rx Generic/Trade: Tabs, immediate-release (Naprosyn) 250, 375, 500 mg. (Anaprox) 275, 550 mg. Tabs, delayed-release enteric-coated (EC-Naprosyn) 375, 500 mg. Tabs, controlled-release (Naprelan) 375, 500, 750 mg. Susp (Naprosyn) 125 mg/5 mL. Prevacid NapraPAC: 7 lansoprazole 15 mg caps packaged with 14 naproxen tabs 375 mg or 500 mg.] ▶L ☉ ♀B (D in 3rd trimester) ▶+ \$ ■

OXAPROZIN (Daypro) 1200 mg PO daily. [Generic/Trade: Tabs 600 mg, scored.] ▶L ☉ ♀C (D in 3rd trimester) ▶— \$\$\$\$ ■

PIROXICAM (Feldene, Fexicam) 20 mg PO daily. [Generic/Trade: Caps 10, 20 mg.] ▶L ☉ ♀B (D in 3rd trimester) ▶+ \$ ■

SULINDAC (Clinoril) 150 to 200 mg PO two times per day. [Generic only: Tabs 150, 200 mg.] ▶L ☉ ♀B (D in 3rd trimester) ▶— \$ ■

TOLMETIN (Tolectin) 200 to 600 mg PO three times per day. [Generic only: Tabs 200 (scored), 600 mg. Caps 400 mg.] ▶L ☉ ♀C (D in 3rd trimester) ▶+ \$\$\$\$ ■

VIMOVO (naproxen + esomeprazole) OA, RA, ankylosing spondylitis: One 375/20 or 500/20 tab two times per day at least 30 minutes before meals. [Trade only: Delayed release tabs 375/20 and 500/20 mg naproxen/esomeprazole.] ▶L ☉ ♀ Avoid NSAID use after 30 weeks gestation. ▶ Naproxen present in breast milk at 1% of serum concentration. Esomeprazole is present in breast milk. Effects on milk production or infant are unknown. \$\$\$\$ ■

Opioid Agonist-Antagonists

BUPRENORPHINE—ANALGESICS (Probuphine, Buprenex, Butrans, Subutex, Belbuca) Analgesia: 0.3 to 0.6 mg IV/IM q 6 h prn. Treatment of opioid dependence (must undergo special training and be registered to prescribe for this indication): Induction 8 mg SL on day 1, 16 mg SL on day 2. Maintenance: 16 mg SL daily. Can individualize to range of 4 to 24 mg SL daily. Opioid dependence — Probuphine maintenance (if stable on 8 mg/day or less of transmucosal form): four implants in the inner aspect of one arm and left in place for 6 months and then removed. May repeat at 6 months in other arm one time only. Opioid dependence - Sublocade maintenance: Start only after induction on transmucosal buprenorphine-containing product and dose titration over at least 7 days before Sublocade. Then start 300 mg SC monthly for 2 months, then 100 mg SC monthly. May increase to 300 mg monthly for those with insufficient response to 100 mg. Minimum of 26 days between doses. Moderate to severe chronic pain: 5 to 20 mcg/h patch changed q 7 days. [Generic only: SL Tabs 2, 8 mg. Transdermal patches 5, 7.5, 10, 15, 20 mcg/h. Trade only (Butrans): Transdermal patches 5, 7.5, 10, 15, 20 mcg/h. Trade only: Buccal film 75, 150, 300, 450, 600, 750, 900 mcg.] ▶L ♀C ▶— ☉III \$ IV, \$\$\$\$ SL ■

BUTORPHANOL (Stadol, Stadol NS) 0.5 to 2 mg IV or 1 to 4 mg IM q 3 to 4 h prn. Nasal spray (Stadol NS): 1 spray (1 mg) in 1 nostril q 3 to 4 h. Abuse potential. [Generic only: Nasal spray 1 mg/spray, 2.5 mL bottle (14 to 15 doses/bottle).] ▶LK ☉ ♀C ▶+ ☉IV \$\$\$ ■

NALBUPHINE (Nubain) 10 to 20 mg IV/IM/SC q 3 to 6 h prn. ▶LK ♀? ▶? \$